
 

 

  

 

BRP WS-22D PILOT TESTING REPORT 

Wells 2 & 5 PFAS Removal with Iron and Manganese Pretreatment 
Barnstable Fire District Water Department 
Transmittal No. X287778 
 
 

July 2021 
File No. 01.0174868.00 
 

 
 

PREPARED FOR: 
Barnstable Fire District Water Department 
1841 Phinney’s Lane 
Barnstable, MA 02630 

 
 

GZA GeoEnvironmental, Inc. 
249 Vanderbilt Ave   │   Norwood, MA, 02062 
800-789-5848 
 
 
30 Offices Nationwide 
www.gza.com 

Copyright© 2021 GZA GeoEnvironmental, Inc. 
 

 

 

http://www.gza.com/


 

 An Equal Opportunity Employer M/F/V/H 

 

July 26, 2021 
Project No.: 01.0174868.00 
 

James McLaughlin, Chief 
Drinking Water Section  
Massachusetts Department of Environmental Protection 
[...]
influent water quality data.  Calgon estimated a usable life of 80,000 bed volumes for GAC to remove PFAS6 to non-
detectable levels. Purolite estimated 340,000 bed volumes for IX to remove PFAS6 to non-detectable levels. 

The results of the pilot study supported development of the conceptual design criteria for a full-scale WTP.  The results 
also support the intent of using GAC as the primary technology for PFAS removal.  IX was shown to also be effective at 
removing PFAS but at greater cost.  The performance of the GAC pilot shows that IX is not required as a polishing step 
following GAC because the PFAS compounds detected in raw water by Methods 533 and 537.1 were removed to non-
detectable levels.  Table 4-11 shows concept-level costs, based on assumed filter vessel dimensions and flow rate, and 
using manufacturer supplied estimates of media life. 

Table 4-11: Comparison of GAC vs. IX Media Life and Annual Cost  
GAC IX 

Estimated Life (Bed Volumes) 80,000 340,000 

Media Per Vessel (lbs GAC or CF IX) 40,000 500 

Estimated Media Cost - $/lb GAC or $/CF IX) $1.80 $275 

Cost Per Vessel Changeout $72,000 $137,500 

Bed Volume (Gallons) 9,975 2,641 

Flow Rate (GPM) 900 900 

Empty Bed Contact Time (minutes) 11.08 2.93 

Treatment Rate (Bed Volumes per Hour) 5.41 20.45 

Bed Life (Months) 20.52 1.56 

Media Changeouts Per Year 0.58 0.52 

Annual Media Usage (lbs GAC / CF IX)  23,386   260 

Annual Media Cost  $  42,000   $  72,000  

 



July 26, 2021 
BRP WS-22D: Pilot Study Report for BFDWD Wells 2 & 5 

01.0174868.00 
 Page | 14 

 

 

 

Table 4-12: PFAS Contactor Effluent Water Quality Laboratory Analyses - PFAS 

 PFAS Contactor Effluent Water Quality Laboratory Analyses - PFAS  Well 2 
Well 2 with 10% 

Recycle 
Well 5 

Well 5 with 10% 
Recycle  

Analysis Units GAC IX GAC IX GAC IX GAC IX 

M
e

th
o

d
 5

3
3

 

11‐Chloroeicosafluoro‐3‐Oxaundecane‐1‐Sulfonic Acid (11Cl‐PF3OUdS)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

1H,1H,2H,2H‐Perfluorodecanesulfonic Acid (8:2FTS)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

1H,1H,2H,2H‐Perfluorohexanesulfonic Acid (4:2FTS)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

1H,1H,2H,2H‐Perfluorooctanesulfonic Acid (6:2FTS)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

2,3,3,3‐Tetrafluoro‐2‐[1,1,2,2,3,3,3‐Heptafluoropropoxy]‐Propanoic Acid (HFPO‐DA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

4,8‐Dioxa‐3h‐Perfluorononanoic Acid (ADONA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

9‐Chlorohexadecafluoro‐3‐Oxanone‐1‐Sulfonic Acid (9Cl‐PF3ONS)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Nonafluoro‐3,6‐Dioxaheptanoic Acid (NFDHA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluoro(2‐Ethoxyethane)Sulfonic Acid (PFEESA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluoro‐3‐Methoxypropanoic Acid (PFMPA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluoro‐4‐Methoxybutanoic Acid (PFMBA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluorobutanesulfonic Acid (PFBS)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluorobutanoic Acid (PFBA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluorodecanoic Acid (PFDA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluorododecanoic Acid (PFDoA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluoroheptanesulfonic Acid (PFHpS)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluoroheptanoic Acid (PFHpA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluorohexanesulfonic Acid (PFHxS)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluorohexanoic Acid (PFHxA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluorononanoic Acid (PFNA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluorooctanesulfonic Acid (PFOS)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluorooctanoic Acid (PFOA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluoropentanesulfonic Acid (PFPeS)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluoropentanoic Acid (PFPeA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

Perfluoroundecanoic Acid (PFUnA)  ng/L <1.80  <1.82  <1.90  <1.83  <1.78  <1.82  <1.91  <1.97  

O
th

e
r 

A
n

al
ys

is
 

M
e

th
o

d
 5

3
7

.1
 

N‐Ethyl Perfluorooctanesulfonamidoacetic Acid (NEtFOSAA)  ng/L <1.80  <1.81  <1.84  <1.86  <1.90  <1.84  <1.91  <1.93  

N‐Methyl Perfluorooctanesulfonamidoacetic Acid (NMeFOSAA)  ng/L <1.80  <1.81  <1.84  <1.86  <1.90  <1.84  <1.91  <1.93  

Perfluorotetradecanoic Acid (PFTA)  ng/L <1.80  <1.81  <1.84  <1.86  <1.90  <1.84  <1.91  <1.93  

Perfluorotridecanoic Acid (PFTrDA)  ng/L <1.80  <1.81  <1.84  <1.86  <1.90  <1.84  <1.91  <1.93  

  Total PFAS6  ng/L <1.80  <1.82  <1.90  <1.86  <1.78  <1.84  <1.91  <1.93  

  

 

 



July 26, 2021 
BRP WS-22D: Pilot Study Report for BFDWD Wells 2 & 5 

01.0174868.00 
 Page | 15 

 

 

 

Table 4-13: PFAS Contactor Effluent Water Quality Analysis – Disinfection Byproducts 

 
Initial Chlorine Residual 

  
Final Chlorine 

Residual 

 
Haloacetic Acids (HAA5) (µg/L) - MMCL = 60 µg/L Trihalomethanes (TTHM) (µg/L) - MMCL = 80 µg/L 

Source 

Free 
(mg/L) 

Total 
(mg/L) 

Initial pH 
Hold 
Time 

(hours) 

Free 
(mg/L) 

Total 
(mg/L) 

Final pH 

D
ib

ro
m

o
ac

et
ic

 

D
ic

h
lo

ro
ac

et
ic

 

M
o

n
o

b
ro

m
o

ac
et

ic
 

M
o

n
o

ch
lo

ro
ac

et
ic

 

Tr
ic

h
lo

ro
ac

et
ic

 

H
A

A
5

 

C
h

lo
ro

fo
rm

 

B
ro

m
o

d
ic

h
lo

ro
-

m
et

h
an

e 

D
ib

ro
b

ro
m

o
ch

lo
ro

-
m

et
h

an
e 

B
ro

m
o

fo
rm

 

TT
H

M
 

Well 2 – GAC1  0.52 0.59 7.15 

168 

0.21 0.36 7.42 3.2 1.1 <1 <2 <1 4.3 0.58 3.2 7.8 4.8 16 

Well 2 – IX1  0.6 0.61 7.47 0.2 0.3 7.42 3.9 1.2 1.2 2.8 <1 9.1 1.4 6.2 12 5.3 25 

Well 5 – GAC1  0.62 0.64 6.95 0.51 0.51 7.37 <1 <1 <1 <2 <1 <1 <0.50 1.1 2.1 1.1 4.3 

Well 5 – IX1  0.6 0.68 6.99 0.42 0.42 7.34 2.3 1 <1 <2 <1 3.3 1.4 2.9 5 2.2 12 



July 26, 2021 
BRP WS-22D: Pilot Study Report for BFDWD Wells 2 & 5 

01.0174868.00 
 Page | 16 

 

 

 

5.0 RECOMMENDATION 

Without any treatment, the groundwater source would not supply drinking water that is below the MCL, since Well 5 
PFAS6 exceeded the MCL of 20 ng/L and Well 2 PFAS6 exceeded 10 ng/L.  GZA’s recommendation is for the BFDWD to 
pursue the installation of a WTP serving Wells 2 and 5 for PFAS6 removal with iron and manganese pretreatment. A 
conceptual process flow diagram prepared by Wright-Pierce is included as Appendix E.   

5.1 GENERAL WATER TREATMENT PLANT CRITERIA AND DESCRIPTION. 

Based upon analysis of historical demand and given the maximum facility capacity equal to the maximum combined daily 
withdrawal limit of Wells 2 and 5, the WTP capacity design criteria have been established as shown in Table 5-1. 

Table 5-1: WTP Capacity Design Criteria 
Criteria WTP Flow Rate 

Minimum Operational Flow 0.43 MGD (300 gpm) 

Average Day Operational Flow 0.94 MGD (650 gpm) 

Maximum WTP Design Capacity 2.16 MGD (1,500 gpm) 

The operational rates in Table 5-1 have been calculated based on the seasonal variability in demand for this coastal 
community and varying duration of daily operation throughout the year.  Proposed operation would require the plant to 
operate at the average day demand rate of 650 gpm for 8 to 12 hours per day for most of the year.  During peak summer 
hours, maximum-day plant flows are expected to be 1,000-1,100 gpm and operate for approximately 18 hours per day 
when accounting for possible short-term grown in demand.  Designing around these operational flow rates should provide 
flexibility and resilience in operations.  A water distribution model developed by Stantec, Inc. for BFDWD will be used to 
confirm that the storage tanks can receive the anticipated flows in the proposed operational timeframes.   

The proposed site for the treatment facility off Breeds Hill Road in Barnstable, MA is sufficiently sized with fairly level 
topography in proximity to Wells 2 and 5.  The parcel is entirely owned by BFDWD.  There is an existing access road suitable 
for a construction project of this scale.  The site has access to major utilities (power, communications, and water).  The 
building would include a small laboratory for routine water quality analysis. As required by building code regulations, the 
facility will include two lavatories.  It is anticipated that a 10,000-gallon tight tank will be sufficient to handle sanitary 
wastewater, but an on-site disposal system outside of the Zone I may be a feasible alternative and will be investigated 
during subsequent phases of design. The building will be oriented as southward as possible for a rooftop solar installation.   

There are wetlands present at the site. A Request For Determination of Applicability (RDA) will be filed with the local 
conservation commission.  If required by the Commission, a project Notice of Intent will be filed, and the project will 
comply with any subsequent Orders of Condition.  Inquiry with MassWildlife relative to the Natural Heritage Endangered 
Species program will be made.  BFDWD certified the “Fresh Hole” vernal pool during the Well 5 New Source Approval.  An 
Environmental Notification Form will be prepared, filed with the Massachusetts Environmental Policy Act Office, and 
published, for the construction of the WTP. 



July 26, 2021 
BRP WS-22D: Pilot Study Report for BFDWD Wells 2 & 5 

01.0174868.00 
 Page | 17 

 

 

 

5.2 CONCEPT LEVEL WATER TREATMENT PLANT DESIGN CRITERIA 

Based on the maximum proposed capacity of 2.16 MGD, the major components of the WTP are preliminarily anticipated 
to consist of three (3) 10-foot-diameter GSP vessels, four (4) 12-foot-diameter GAC vessels, NaOCL, KOH, and sodium 
bisulfite (for dechlorination of GAC influent water) chemical feed systems, a box tower aeration unit, backwash pumps for 
both GAC and GSP filters, a blower system to provide air for the air/water backwash to the GSP filters, a flow equalization 
tank, a baffled backwash supply storage tank, transfer pumps,  two (2) 100,000-gallon lined lagoons for backwash water, 
and (2) 250,000-gallon sand filters for backwash water supernatant.  Emergency power generation and natural -gas-fuel 
would also be included.      

It is proposed that the existing treatment building located next to Well 2 (“Treatment 2”) will be used for the dosage of 
pre-aeration chlorine addition when necessary to control biological growth on the filters, as recommended by 10 States 
Standards.  The raw water flow from Wells 2 and 5 would be pumped through Treatment 2 and then through a box-style 
aerator located inside the new WTP.  The aerator will raise pH by removing CO2 from the raw water, reducing chemical 
costs for pH adjustment.  Following aeration, the water will flow into a flow equalization tank.  Water pumped from the 
flow equalization tank will be dosed with NaOCL and KOH (as needed) prior to GSP filtration.  This chemical pre-treatment 
step is for oxidation of iron and manganese, pH adjustment, and catalytic oxidation maintenance of the GSP filter media.  
Aerated and pre-treated water will be pumped from the flow equalization tank through the GSP and GAC filters, then to 
the backwash-water-supply tank/clearwell and then pumped to the distribution system. Three (2 duty, 1 standby) high-
lift distribution system pumps are anticipated, each matching half the WTP capacity (750 gpm).  See Appendix E. 

As chlorinated and degassed water enters the top of each GSP filter, it will pass through 12 inches of anthracite, followed 
by 24 inches of GSP media and a final 12-inch graded gravel bed.  Upon exiting the GSP filter, the filtered water will be 
dosed with sodium bisulfite for dechlorination to prevent chlorine entry into the GAC filters.  Dechlorination is currently 
proposed to be performed via inline mixer and lengths of increased diameter pipe to eliminate the need for repumping or 
a contact tank prior to the GAC filters.  The dechlorinated water will split flow and run parallel through two dual vessel 
GAC systems.  Each system will consist of two (2) 12-foot-diameter, 27-foot-tall pressure vessels connected in series (2 
systems, 4 vessels total, each system operating in lead-lag configuration). This will allow uninterrupted operations at plant 
maximum capacity (1,500 gpm) during media change out of a single vessel and minimize the possibility of PFAS entering 
distribution should the media in the primary vessels reach the end of useful life without detection.   

Upon exiting the GAC filters, the water will be dosed again with NaOCL as needed prior to entering distribution or the 
clearwell/backwash supply tank.  The clearwell/backwash supply tank will be designed with space for future baffle 
installation allowing the tank to meet 4-log virus inactivation if needed in the future.  The groundwater source does not 
currently require 4-log virus inactivation in accordance with the Ground Water Rule. This tank design would facilitate 
compliance for 4-log virus inactivation in the event it is required in the future. The connection to the distribution system 
will allow space for a pipe loop will be made, such that additional disinfection contact time could be provided in the future.  

A KOH injection for final pH adjustment as required for corrosion control will be provided prior to exiting the facility to 
increase pH to the existing target level of 8.   

The existing wells may require modifications, including but not limited to new pumps, motors and drives to meet the 
proper head and flow requirements of the new facility.  Reprogramming of well pump controls will be required. 

The conceptual design criteria for the WTP are summarized in Table 5-2.  These conceptual design criteria were developed 
based upon the water filtration performance data collected during the pilot study.   

 



July 26, 2021 
BRP WS-22D: Pilot Study Report for BFDWD Wells 2 & 5 

01.0174868.00 
 Page | 18 

 

 

 

Table 5-2:  WTP Conceptual Design Criteria 
GreensandPlus™ Filter System 

System Design Capacity 1,500 gpm (2.16 MGD) 

No. of Filters 3 

Filter Diameter 10 ft 

Filter Area (each) 78.5 sq ft 

Maximum Loading Rate (three filters in service) 6.40 gpm/sq ft 

Maximum Loading Rate (two filters in service during backwash) 9.55 gpm/sq ft 

Backwash Loading Rate 12 gpm/sq ft 

Backwash Waste Volume (per filter) 20,000 gallons 
  

GAC Filter System 

System Design Capacity 1,500 gpm (2.16 MGD) 

No. of Filters 4 (2 per skid) 

Filter Diameter 12 ft 

Filter Height 27 ft 

Minimum EBCT (per vessel, 1 filter skid active, 1 down for maintenance) 13 minutes 

Pounds GAC (per vessel) 40,000 lbs 

Backwash Loading Rate 8.5 gpm/sf 

Backwash Waste Volume (per filter) 35,000 gallons 
 

Chemical Systems 

Potassium Hydroxide (KOH) 
 

Solution Strength 45% 

Dosage 15 mg/L (Pre w/aeration) 

Dosage 17 mg/L (Post w/aeration) 

Daily Requirements 25 gallons per day (based on 0.50 MGD production) 

Day Tank Quantity 2 

Day Tank Size 55 gallons 

Bulk Tank Quantity 2 

Bulk Tank Size 2,550 gallons 

Sodium Hypochlorite (NaOCl) 
 

Solution Strength 12.5% 

Dosage 0.9 mg/L (Pre) & 1.0 mg/L (Post) 

Daily Requirements 7 gallons per day (based on 0.50 MGD production) 

Day Tank Quantity 2 

Day Tank Size 30 gallons 

Bulk Tank Quantity 2 

Bulk Tank Size 685 gallons 



July 26, 2021 
BRP WS-22D: Pilot Study Report for BFDWD Wells 2 & 5 

01.0174868.00 
 Page | 19 

 

 

 

Dechlorination: Sodium Bisulfite (NaHSO3) 
 

Solution Strength 27% 

Dosage 1.4 mg/L 

Daily Requirements 1.9 gallons per day (based on 0.50 MGD production) 

Day Tank Quantity 1 

Day Tank Size 30 gallons 

Bulk Tank Quantity 1 

Bulk Tank Size 400 gallon 
  

Air Wash System 
[...]
Filter D
Filter B

Well 2 Raw
IX1

GAC1Filter D
Filter B

Well 2 Raw
IX1

GAC1
Filter D
Filter BWell 2 Raw

IX1
GAC1

Filter D
Filter B

Well 2 Raw
IX1

GAC1
Filter D
Filter B

Well 2 Raw
IX1

GAC1
Filter D
Filter B

Well 2 Raw

2520151050
PFAS Concentration (ng/L)

PFAS Regulatory Lim
it = 20 ng/L

01 Well 2 Raw
Filter B
Filter D
GAC1
IX1

Sample ID



 

Blueleaf Pilot Study Report ‐ PFAS Removal 
BFDWD Wells 2 and 5, Barnstable, MA 

February ‐ March 2021, Page 93 
 

Figure 4.11:  PFAS Concentration Through Treatment Processes for Well 5 

 

PFAS Sample ID

PFOS

PFOA

PFNA

PFHxS

PFHpA

PFDA

PFAS6

IX1
GAC1

Filter D
Filter B

Well 5 Raw
IX1

GAC1
Filter D
Filter B

Well 5 Raw
IX1

GAC1
Filter D
Filter B

Well 5 Raw
IX1

GAC1
Filter D
Filter B

Well 5 Raw
IX1

GAC1
Filter D
Filter B

Well 5 Raw
IX1

GAC1
Filter D
Filter B

Well 5 Raw
IX1

GAC1
Filter D
Filter B

Well 5 Raw

2520151050
PFAS Concentration (ng/L)

PFAS Regulatory Lim
it = 20 ng/L

01 Well 5 Raw
Filter B
Filter D
GAC1
IX1

Sample ID



 

Blueleaf Pilot Study Report ‐ PFAS Removal 
BFDWD Wells 2 and 5, Barnstable, MA 

February ‐ March 2021, Page 94 
 

 Was	GAC	and	Ion	Exchange	Hydraulic	Performance	Acceptable	
The pressure loss data summarized in Table 3.22 in Section 3.4.2 is plotted in the following Figure 4.12.  

The differential pressure is plotted for each contactor vessel for the full duration of the pilot study.  

There were two occasions after startup of the GAC and IX contactors that the contactors were shut 

down and backwashed due to differential pressure increase.  On both occasions the pressure increase 

was due to carryover of the particulate from the dechlorination tabs as they broke down in the 

contactor feed tank.   

The first episode occurred over the first night of operation.  Differential pressure as high as 47 psi had 

developed overnight significantly reducing flow through the contactors.  It was observed by the operator 

that particulate from the breakdown of the dechlorination tabs had accumulated on the surface of the 

media blinding the first column in the GAC trains and both IX contactors.  The contactors were 

backwashed to remove the accumulated particulate and then restarted.  The dechlorination tabs were 

then bound in a cloth wrap to contain the particulate as the tabs dissolved and broke down.  This was 

effective until some of the particulate passed through to the contactors during the tab exchange 

process.  The pressure increase was less pronounced, but the contactors were again backwashed.  There 

was little to no differential pressure development observed the remainder of the pilot study. 

 

 

 

 

 



 

Blueleaf Pilot Study Report ‐ PFAS Removal 
BFDWD Wells 2 and 5, Barnstable, MA 

February ‐ March 2021, Page 95 
 

Figure 4.12:  Differential Pressures for PFAS Contactors During Pilot Study 

 



 

Blueleaf Pilot Study Report ‐ PFAS Removal 
BFDWD Wells 2 and 5, Barnstable, MA 

February ‐ March 2021, Page 96 
 

5 Conclusions	and	Discussion		

5.1 RAW	WATER	QUALITY	CONCLUSIONS	
1. Raw water quality from field analyses was summarized in Table 3.01 (reproduced as Table 5.01 to 

preserve Table numbering format) 

Table 5.01: Raw Water Quality by Field Analyses (presented in Section 3.1 as Table 3.01) 

Parameter  Well 2 
Well 2 w/  

10% Recycle* 
Well 5 

Well 5 w/  
10% Recycle* 

Total Iron, mg/L 
0.00  

(0.00 – 0.03) 
[21] 

0.02  
(0.00 – 0.02) 

[3] 

0.03  
(0.00 – 0.07) 

[18] 

0.04  
(0.04 – 0.05) 

[3] 

Dissolved Iron, mg/L 
0.00  

(0.00 – 0.02) 
[19] 

0.00 
(0.00 – 0.00) 

[3] 

0.01  
(0.00 – 0.03) 

[12] 

0.00 
(0.00 – 0.01) 

[3] 

Total Manganese, mg/L 
0.057  

(0.046 – 0.094) 
[22] 

0.133 
(0.112– 0.154) 

[3] 

0.018  
(0.003– 0.054) 

[18] 

0.111 
(0.104– 0.138) 

[3] 

Dissolved Manganese, mg/L 
0.054  

(0.034 – 0.068) 
[22] 

0.045 
(0.044 – 0.059) 

[12] 

0.016  
(0.002 – 0.028) 

[12] 

0.017 
(0.006 – 0.022) 

[12] 

pH (Handheld), s.u. 
5.39 

(5.27 – 5.50) 
[19] 

5.52 [1] 
5.52 

(5.47 – 5.65) 
[11] 

5.75 [1] 

Temperature, oC 
12.3  

(11.8 – 12.8) 
[19] 

11.9 [1] 
11.5 

(11.4 – 11.7) 
[7] 

No Data [0] 

Alkalinity (mg/L)  7 [1]  No Data [0]  No Data [0]  No Data [0] 

Carbon Dioxide (mg/L)  89 [1]  No Data [0]  80 [1]  No Data [0] 

 
2. Raw PFAS6 concentrations were measured by certified laboratory.  The results for two samples for 

Well 2 were reported as 6.96 and 12.41 ng/L and below the MCL limit of 20 ng/L.  Raw PFAS6 

concentrations for Well 5 were reported as 20.97 and 22.36 ng/L and were slightly above the limit.   

3. Raw iron, manganese and PFAS6 concentrations were compared to historical data for both wells and 

were determined to be representative of concentrations observed in the past. 

 

 



 

Blueleaf Pilot Study Report ‐ PFAS Removal 
BFDWD Wells 2 and 5, Barnstable, MA 

February ‐ March 2021, Page 97 
 

5.2 IRON	AND	MANGANESE	REMOVAL	BY	PRESSURE	FILTRATION	CONCLUSIONS	
4. Oxidation with sodium hypochlorite (NaOCl) required an applied dose of between 0.5 and 0.9 mg/L.   

5. Bench scale titrations were conducted to determine the potassium hydroxide dose necessary to 

raise the raw water pH from ambient to 6.7 and then further to 7.7.  The experiment was repeated 

for both wells and again for post aerated water to determine the possible benefits of aeration in 

reduced chemical costs.  The results are summarized in Table 5.02: 

Table 5.02:  KOH Doses 

Source  pH Target 
KOH Dose 

(mg/L) 

KOH Dose Post 

Aeration (mg/L) 

Well 2 
6.7  49  15 

7.7  97  37 

Well 5 
6.7  28  6 

7.7  56  21 

  

6. Five minutes of aeration reduced KOH doses by greater than half. 

7. All filter trials met the Project Goal for total Fe < 0.30 mg/L and total Mn of < 0.050 mg/L at both 

FSLR evaluated (5 and 10) and at both pH settings (6.7 and 7.7). 

8. Filter runs operated as long as 6 days but were always terminated by pilot schedule and not due to 

headloss greater than 10 psi or turbidity breakthrough.  Filter runtimes exceeded the range of the 

Inversand models for the wells due to the low iron and manganese concentrations and lack of 

contaminant loading.  

9. Fourteen out of 16 representative filter trials were predicted to exceed 1000 hours based on the 

rate of headloss development.  It is unknown if or when turbidity breakthrough may have occurred. 

10. SDS analysis of Greensand filtered effluent produced TTHM and HAA5 concentrations significantly 

below the respective MCLs of 80 and 60 µg/L. 

11. The introduction of 10% recycle more than doubled the influent manganese concentrations during 

the recycle periods for both wells.  All other influent water quality parameters remained similar. 

12. During the Well 5 recycle period filtered turbidity increased in all four filters and was greater than 

0.1 NTU in the two high‐rate filters.  Effluent manganese concentrations also increased by a 

statistically significant amount but remained below the SMCL Mn of 0.050 mg/L.  All other 

operational and water quality parameters remained consistent during the recycle period. 

13. During the Well 2 recycle period filtered turbidity and effluent manganese remained at acceptable 

levels without any obvious impact from the introduction of recycle supernatant. 

 

5.3 PFAS	REMOVAL	CONCLUSIONS		
14. The high‐rate GAC contactor operating at an Empty Bed Contact Time (EBCT) of 10 minutes reduced 

total PFAS6 concentrations to non‐detectable levels in all four lab sampling events. 

15. The high‐rate GAC contactor treated 2,452 bed volumes of water during the pilot study without any 

indication of contaminant breakthrough based on the lab testing. 



 

Blueleaf Pilot Study Report ‐ PFAS Removal 
BFDWD Wells 2 and 5, Barnstable, MA 

February ‐ March 2021, Page 98 
 

16. The high‐rate ion exchange contactor operating at an Empty Bed Contact Time (EBCT) of 1.5 minutes 

reduced total PFAS6 concentrations to non‐detectable levels in all four lab sampling events. 

17. The high‐rate ion exchange contactor treated 15,330 bed volumes of water during the pilot study 

without any indication of contaminant breakthrough based on the lab testing. 

18. Two episodes of headloss development in the GAC and the IX contactors occurred during the pilot 

study due to breakdown of the dechlorination tablets upstream of the contactors.  These events 

were pilot artifacts and would not occur in a full‐scale application.  There was no detectable trend of 

increasing headloss development for the remainder of the study. 

19. SDS analysis of GAC and IX contactor effluent produced TTHM and HAA5 concentrations significantly 

below the respective MCLs of 80 and 60 µg/L. 

 

 

 



 

 

 

Appendix E 

Conceptual Treatment Plant Process Flow Diagram   



WELL #2

WELL #5

 
NaOCl

1

 
NaOCl

2
KOH

3

 (DECHLOR)
SODIUM BISULFITE

4

AERATION BLOWER
EXISTING

TREATMENT
BUILDING

 
NaOCl

7
KOH

6

LAGOON 2
SAND FILTER 2

SAND FILTER 1

LAGOON 1 BACKWASH OUTLET

BACKWASH OUTLET

PRE-TREATED FEED WATER

BACKWASH SUPPLY

BACKWASH SUPPLY

AERATED WATER

FINISHED WATER TO DISTRIBUTION SYSTEM

BACKWASH SUPPLY TANK BYPASS

FINISHED WATER

BACKWASH OUTLET

G
AC

 F
IL

TE
RS

 IN
LE

T

GAC FILTERS OUTLET

BACKWASH SUPPLY

BACKWASH BLOWER

GREEN SAND BACKWASH SUPPLY

TRANSFER PUMPS

EQUALIZATION TANK GREENSAND FILTRATION

GAC FILTRATION

AERATION

BACKWASH WATER SUPPLY TANK

GS-1 GS-2 GS-3

EXISTING RAW WATER
RAW WATER
PRE-TREATED WATER
GREENSAND FILTRATE

GAC FILTER PIPING

BACKWASH SUPPLY
BACKWASH OUTLET

FINISHED WATER
RESIDUALS FILTRATE
BLOWER AIR

LEGEND

BACKWASH PUMPS

GAC-1B GAC-1AGAC-2B GAC-2A

GAC FILTER FLOW - LEAD LAG PARALLEL PAIRS

PR
O

CE
SS

 F
LO

W
 D

IA
G

RA
M

BA
RN

ST
AB

LE
 F

IR
E 

DI
ST

RI
CT

 W
AT

ER
 D

EP
T

W
EL

L 
2&

5 
W

AT
ER

 T
RE

AT
M

EN
T 

PL
AN

T
BA

RN
ST

AB
LE

, M
AS

SA
CH

U
SE

TT
S

      

PR-1

       

       
    

     20
52

1A

W
.B

AI
LE

Y

 PD
R

 
 

 

J:\
EN

G
\M

A\
BA

RN
ST

AB
LE

\2
05

21
-G

ZA
_W

TP
DE

SI
G

N
\D

RA
W

IN
G

S\
PR

O
\2

05
21

A-
PR

S-
PR

O
CE

SS
FL

O
W

.D
W

G
 |

 P
RO

CE
SS

 F
LO

W
 D

IA
G

RA
M

 |
 1

:1
0.

12
36

46
77

 |
 --

-- 
| 

6/
17

/2
02

1 
3:

16
:1

1 
PM

 |
 W

O
O

DY
.B

AI
LE

Y
LA

ST
 S

AV
ED

 B
Y:

 W
O

O
DY

.B
AI

LE
Y 

6/
17

/2
02

1 
3:

13
 P

M

AP
PR

O
VE

D:

CH
EC

KE
D:

CA
D:

DA
TE

:

1 2

PR
O

JE
CT

 N
O

:

DA
TE

:

3 4

CA
D 

CO
O

RD
:

DE
SI

G
N

ED
:

DRAWING

R
EV

IS
IO
N
S

N
O

AP
P'
D

D
AT

E

SU
BM

IS
SI

O
N

:
5

   
  |

   
 w

w
w

.w
rig

ht
-p

ie
rc

e.
co

m

   
 



 

 

 

Appendix F 

BFDWD Lead and Copper – 90th Percentile Compliance Report, dated 10/14/2020







 

 

 

 

GZA GeoEnvironmental, Inc. 


	BRP WS 22D – Pilot Study Report = or > 1 MGD
	BRP WS Application
	Transmittal
	EXECUTIVE SUMMARY
	TABLE OF CONTENTS
	1.0 Introduction
	1.1 Purpose
	1.2 Background

	2.0 Water Quality
	2.1 historical Raw Water quality
	2.2 Water quality Goals

	3.0 Water Treatment Alternatives
	3.1 GreensandPlusTm Iron and Manganese Removal Pretreatment
	3.2 Granular Activated Carbon for PFAS Removal
	3.3 Ion Exchange for PFAS Removal

	4.0 Pilot Description
	4.1 General Pilot Description
	4.1.1 General Water Quality Sampling Program
	4.1.2 Raw Water Quality Results

	4.2 GreensandPlusTm Iron and Manganese Removal Pretreatment
	4.2.1 Pilot Description
	4.2.2 GSP Pilot Water Quality Sampling Program
	4.2.3 GSP Pilot Results

	4.3 PFAS Removal using GAC and IX
	4.3.1 Pilot description
	4.3.2 PFAS Removal Water Quality Sampling Program
	4.3.3 PFAS Removal Results


	5.0 recommendation
	5.1 General water treatment plant Criteria and Description.
	5.2 concept level water treatment plant design criteria
	5.3  Capital and Operation & Maintenance (O&M) Cost Analysis

	6.0 regulatory impacts
	6.1 Corrosion Control
	6.2 Disinfection
	6.3 GROUNDWATER DISCHARGE
	6.4 air quality compliance certification
	6.5 MEPA

	7.0 References
	Appendix A
	Appendix B
	Appendix C
	Appendix D
	Appendix E
	Appendix F



